
tpomag.com
MARCH 2019

ANDY HICKMAN LEADS HIS FACILITY 
TO A VIOLATION-FREE DECADE | 30

DEDICATED TO WASTEWATER & WATER TREATMENT PROFESSIONALS

IN MY WORDS: 

Surviving a 
hurricane | 38

PLANTSCAPES: 

Security with artistry | 24

SHOW 
ISSUE

TECHNOLOGY DEEP DIVE: 

GritWolf | 16
Andy Hickman

District Manager 
Zephyr Cove, Nev.



http://www.proseries-m.com
http://www.blue-white.com


Screw Pumps

Open Screw Pumps

Enclosed Screw Pumps

A
ll tra

d
e
m

a
rk

s o
w

n
e
d
 b

y La
k
e
sid

e
 E

q
u
ip

m
e
n
t C

o
rp

o
ra

tio
n
. ©

 2
0
1
9
 La

k
e
sid

e
 E

q
u
ip

m
e
n
t C

o
rp

o
ra

tio
n
.

Cleaner Water for a Brighter Future®

Lakeside’s screw pumps offer the ideal and cost-effective “drop in” replacements for less reliable designs.  
[...]
can’t think of anyone more deserving.

“Kevin is a great individual and terrific opera-

tor,” she says. “He treats all employees with respect, 

and he expects the same. He cares about all parts of 

the process and treatment plant, not 

just his area. You see the profession-

alism in everything he does.”

Zebrowski says the award sur-

prised him: “I feel I am just doing the 

best I can every day for my custom-

ers and for the environment.” In other 

words, just making things better.   

To learn more about  

the Northeast Ohio 

Regional Sewer District, 

take a look at a video profile at 

tpomag.com

video profile

‘‘
There’s a lot we can still do in 

our industry, but it is now 

seen as a profession; a good pro-

fession with viable positions that 

make great careers. We have a lot 

of good momentum.”
KEVIN ZEBROWSKI

Vactor Manufacturing
800-627-3171
www.vactor.com

 featured 
  products from:

http://www.vactor.com
www.aerzenusa.com


16     TREATMENT PLANT OPERATOR

Two Jobs in One Package
GRITWOLF TECHNOLOGY IS DESIGNED TO ENABLE EFFICIENT CAPTURE OF 

SMALL GRIT PARTICLES WHILE ALSO REMOVING FOG FROM THE WASTEWATER STREAM

By Ted J. Rulseh

G
rit passing through wastewater treatment plant headworks can cause 

substantial damage to equipment downstream, wearing out pumps 

and accumulating in downstream basins. Over the years, engineers 

and product manufacturers have tried different approaches to removal, 

with varying degrees of efficiency.

Capturing grit has been largely an exercise in slowing down the flow, chang-

ing flow patterns, creating obstacles to grit particles’ progress and various com-

binations of these. Now HUBER Technology has introduced a high-efficiency 

grit removal system that also helps take FOG out of the 

wastewater stream.

The Grit Trap GritWolf system has an aerated cham-

ber where FOG is collected. A separate unaerated cham-

ber traps grit by way of a lamella separator that uses a 

multitude of settling surfaces for maximum removal effi-

ciency. It can remove 95 percent of grit grains 75 microns 

and larger, although the actual removal efficiency depends 

on the flow rate and the treatment plant’s objectives.  

The system is available in different sizes for flow rates from 1 to 20 mgd 

and is designed to require significantly less space than conventional grit-

removal systems. Gary Wesselschmidt, central regional sales director, and 

Sandra Schuler, team leader for mechanical treatment, talked about the tech-

nology in an interview with Treatment Plant Operator.

 

: What market need led to the development of this technology?

Wesselschmidt: The traditional approach to remove grit was to put 

in a wide channel to slow down the flow so that the grit would settle. Vortex 

grit removal has been popular for about the past 40 years. Stacked tray sep-

arators emerged about 10 years ago. The GritWolf system is designed to 

address the removal of fine particles from the waste stream independent of 

flow variation and to do that with a very little energy requirement.

 

: How would you describe the basic design of the system?

Wesselschmidt: The GritWolf is basically a grit settling tank that is 

aerated in the first stage to remove grease, and a second stage that incorpo-

rates stacked parallel plates, or lamellas. The wastewater enters the unit and 

in the process of flowing to the outlet weir, the grit comes in contact with 

those parallel plates and settles. So in a smaller-size tank, with the addition 

of the parallel plates, we are enhancing the surface settling area.

 

: What is the importance of capturing grease as part of a grit-

removal system?

Wesselschmidt: Feedback we received from the consultants and oper-

ators is that FOG negatively affects the performance of systems that use stack 

The Grit Trap GritWolf system has 

an aerated chamber where FOG is 

collected and a separate unaerated 

chamber that traps grit by way of  

a lamella separator.

TECHNOLOGY
DEEP DIVE

‘‘
The GritWolf system is designed to address the removal  

of fine particles from the waste stream independent of flow 

variation and to do that with a very little energy requirement.”
GARY WESSELSCHMIDT



tpomag.com   March 2019   17

or parallel plates. They thought it would be beneficial to 

have grease removal as part of the device, first to protect 

the parallel plates and second to keep FOG from accu-

mulating in the primary clarifiers and other downstream 

equipment.

 

: How does the grease removal step of the pro-

cess work?

Wesselschmidt: The flow first enters a zone where we introduce fine-

bubble air that floats the FOG to the surface. A skimmer system that con-

sists of a cable-driven paddle then skims the material into a pit, from which 

it can be pumped to a digester or a dump container.

 

: How does the grit removal side of the process operate?

Wesselschmidt: At the inlet, a baffle directs the flow and grit down-

ward and gets the grit moving toward the bottom of the tank to enhance set-

tling. In the second zone of the process, the grit crossflows through the 

parallel plates, making it very difficult for grit particles to find their way to 

the overflow without settling. Once the grit contacts the parallel plates, set-

tling is enhanced. The grit settles to the bottom of the tank, where a time-

controlled horizontal screw conveyor moves it to a pit that can be pumped 

out on a timed basis to a grit washer. At the end of the process there is an 

overflow weir where the flow leaves the system.

 

: How would you characterize the efficiency of this system in terms 

of percent of grit particles removed?

Schuler: The big target is 95 percent removal of particles 75 microns 

and larger, but this needs to be seen in the context of the design flow range 

and the target grit removal rate.

Wesselschmidt: We’re basically asking the customer: What are the 

particle sizes you want to remove? And what is your flow rate? The combina-

tion of those two factors will determine the settling surface needed. We have 

single-sided and double-sided configurations.

 

: How does this system compare with other alternatives in foot-

print and cost?

Wesselschmidt: The width of the unit is 10 feet, and the deepest unit 

is only 10 feet deep.

Therefore from a construction standpoint, it will cost less to construct. 

It costs less to dig a shallower hole than a deeper hole. The deeper you go, 

the more likely you are to encounter bedrock or the water table and have to 

pump out the excavation. So the shallower the installation, the lower the cost 

to build.

 

:  What has been done to prove this technology?

Schuler: Our designers first did flow studies and then built a 1 mgd 

unit for pilot testing. The first pilot test was performed close to our head-

quarters in Germany, using different test sands to determine how much of 

each fraction was removed. After that, we shipped the unit to the U.S. It is 

now set up on South Padre Island (Texas) at the wastewater treatment plant 

of the Laguna Madre Water District. This product is not completely new 

technology, but the combination of processes is new: a crossflow lamellar 

separator, a screw conveyor, the combined aerated and unaerated settling 

zones, and a system to remove FOG.   

 

‘‘
The big target is 95 percent removal of particles 75 microns 

and larger, but this needs to be seen in the context of the 

design flow range and the target grit removal rate.”
SANDRA SCHULER

www.flowrox.com


18     TREATMENT PLANT OPERATOR

W
hen Steve Williams went to work for the 

Magna Water and Sewer District in 1977, 

it was “just a job.” Not anymore.

“It became a career for me,” says Wil-

liams, winner of a 2017 William D. Hatfield Award from 

the Water Environment Association of Utah. “I really 

got into the work, and I could not believe the technol-

ogy. Here we are, taking this dirty water and turning it 

into a material that can be developed into fertilizer and 

clean water that we can reuse.”

And speaking of reuse, Williams aspires to build a 

system to produce and distribute tertiary effluent for 

irrigation around the district. That comes after comple-

tion of a $22 million wastewater treatment plant upgrade, 

which started construction last fall.

For his success, Williams credits his team members 

— award winners in their own right. “I’m really proud 

of our team,” he says. “Just about all of them have been 

named Operator of the Year. Two years in a row now 

we’ve had the top collections system operator for facili-

ties treating under 5 mgd. We’ve got a very nice plant 

here. It does a great job.”

 

ALL-INCLUSIVE
The Magna district serves a population of about 

32,000 at the base of the Oquirrh Mountains west of Salt 

Lake City and next to the world’s largest open-pit cop-

per mine, now owned by Rio Tinto. The district provides 

drinking water, wastewater treatment and irrigation 

water delivered from reservoirs. Williams has been waste-

water operations manager for the past 15 years, respon-

sible for collections and treatment.

The wastewater treatment plant was built in 1962 as a 

digester and trickling filter facility. A 1987 upgrade con-

verted it to an oxidation ditch (Smith & Loveless) with 

a design capacity of 3.3 mgd. A later expansion boosted 

the design flow to 4.0 mgd; average flow is now 2.8 mgd.

The facility has a bar screen and a fine screen (HUBER 

Technology) at the headworks, along with a PISTA Grit 

system (Smith & Loveless).

In Love With 
the Career
HATFIELD AWARD WINNER STEVE WILLIAMS OVERSEES A MAJOR TREATMENT PLANT UPGRADE 

WHILE LOOKING TO A FUTURE OF WATER REUSE FOR HIS UTAH UTILITY DISTRICT

STORY: Ted J. Rulseh

PHOTOGRAPHY: Sallie Shatz

Investing in a microscope and the training to use it proved 

to be a big advancement for Steve Williams and his team.

wastewater: OPERATOR

top performer



tpomag.com   March 2019   19

Biosolids from the oxidation ditch are dosed with 

polymer and delivered directly to a pair of Model RoS3 

inclined screw presses (also HUBER Technology) that 

increase the solids content from 1 to 15 percent. The 

material is then trucked to a contractor site for compost-

ing and ultimately for sale.

The current upgrade will replace old brush aerators 

with surface-mounted aerators supplied by Aeration 

Industries International. “We hope this new equipment, 

HORSING AROUND
Before he started his wastewater career, Steve Williams was 

involved with a family ranch — raising, training and showing 

cutting horses. He’s still active in that endeavor with his wife, 

Shelly, and their five children.

Cutting horses take part in contests in what has long been among 

the world’s most popular equine sports; each year thousands of 

cutting events are held worldwide. The sport harks back to the 

1800s when cowboys used their best horses for cutting. In today’s 

cutting horse contests, a rider selects and separates one cow from 

a herd. The cow’s instinct is to return to the herd; the horse keeps it 

from doing so, independent of any direction from the rider.

“Trained cutting horses are incredibly intelligent and instinctive 

athletes,” says information on the website of the National Cutting 

Horse Association. “The competition is judged based on difficulty 

and how well the horse anticipates and reacts. This is the only 

equine competition where the horse is required to think.”

Williams observes, “It’s quite an addicting sport when you ride 

a horse that can do that. I’ve been doing it for a lot of years.” 

Williams works with the horses after work hours and on weekends. 

He was president of the local cutting horse association for 10 years 

and has been a National Cutting Horse Association director; he still 

judges cutting horse shows. His wife is an announcer at shows.

Williams embarked on his wastewater career to gain stability 

for his family in the form of a reliable income, insurance and a 

retirement plan: “In any livestock industry, you have so many 

variables and so many things can happen.”

So, how many horses do he and his family have on their 

50-acre spread? “We have about 30 or 40 horses. If you have to 

count them, then you don’t really have that many.”

Steve Williams, operations manager 

at the Magna Water and Sewer 

District wastewater treatment plant, 

looks over forms he uses to deliver 

permit compliance reports.

Steve Williams, 
Magna (Utah) Water and Sewer District
POSITION: 

Wastewater operations manager

EXPERIENCE: 

41 years, all with the Magna district

LICENSING: 

Grade 4 (highest) wastewater operator

AWARDS: 

2017 William D. Hatfield Award, Water 
Environment Association of Utah

GOALS: 

Complete a major facility upgrade;  
add a water reuse system for irrigation



20     TREATMENT PLANT OPERATOR

combined with our upgraded SCADA system, will pro-

vide a brain to guide the feeding of air to our system,” 

Williams says.

The upgrade will also include phosphorus removal 

by addition of alum to the secondary effluent, a process 

designed by Carollo Engineers to meet a new state per-

mit requirement of 1.0 mg/L total effluent phosphorus. 

In addition, the emergency generators and the entire 

electrical system will be replaced.

 

UP THE RANKS
To oversee it all, there’s Williams, who spent his first 

10 years with the district as a second-shift operator. After 

the 1987 upgrade, the second shift was eliminated and 

Williams moved to days. He became a lead operator in 

1993 and stepped up to his current role in 2009.

“In the beginning, just about everybody at Magna 

would work up the chain,” Williams recalls. “Of course 

you had to have the certifications to do that, and the 

desire. As the older people retired, you’d move up the 

ladder. So my time finally came. Certain people are meant 

to lead, and other people are better off under leadership. 

You have to have great workers.”

His approach to leadership is straightforward: “You 

need to give everyone a chance. We talk about our goals, 

and then I let our lead operators lead the team. We talk 

about what we’re going to do and how we’re going to do 

it, and then I give them the reins. I don’t micromanage 

them at all. We do it together. That’s why our lead oper-

ators have been so successful winning awards. Both our 

treatment and collections crews have just shined.”

Their excellence had been recognized by the Water 

Environment Association of Utah. In 2016, Raymond 

Mondragon, collections lead, received an Outstanding 

Collections Operator Award, and Tony Peterson, waste-

water lead, received an Outstanding Water Reclamation 

Operator Award. In 2017, Rob Jaterka, collections oper-

ator, received an Outstanding Collection Operator Award. 

The Magna team also includes Beau Lamper, Ed Tucker 

and Scott Beck, plant operators; and Clint Giles and Dal-

las Henline, collections operators.

 

SPOTLESS RECORD
That team is responsible for the facility’s permit com-

pliance record. “We have never, ever had an issue,” 

Williams says. “We have a total clean record with the 

state and the EPA. We’re careful with everything. We make sure we’re doing 

it right.

“We sample our system three days a week. Everybody takes part in the 

process. I may be the chief but I’ve got all these team members out there 

working. They’ll come to me if they have a problem, but they know how to 

take charge. They all can make decisions. They’ve all got Grade 4 certifica-

tions. They know the process. We try to fine-tune our plant. We’re always 

working at making it better.”

One on the biggest advances came just a few years ago when the plant 

acquired a microscope and invested in training the team to use it effectively. 

“We take samples almost every day and see how the bugs are doing,” Wil-

liams says. “It’s all about how happy the bugs are. They’ve got to have food 